

编号 : GZMR250300733001_CN

- 日期 : 2025-04-10
- 页码 : 1 of 4



客户名称: 江苏万源新材料股份有限公司

客户地址: 镇江市丹徒区上党镇薛村工业园兴业路

样品名称 : 金色环氧酚醛涂层铝箔

以上信息及样品由客户提供及确认,SGS不承担证实客户提供信息的准确性、适当性和(或)完整性的责任。

- SGS参考号 : SHP25-007161
- 收样日期 : 2025-03-18
- 测试开始时间 : 2025-03-18
- 测试结束时间 : 2025-04-10

测试结果 请见下页(除另有特别说明外,此报告结果仅对测试样品负责)

通标标准技术服务有限公司广州分公司 授权签名

Idi

彭卫玲

授权签字人



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are relatined for 30 days only. Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

ロ hc/l%, Ketu-Rad, Statos Qt, Econnis Rotodog Dedomatikes, Gaegdon, Gaegdon, Gaina ロ Rom 101, Balifog Jki. (301, Kinkang Nene, Hangu Distri, Gaegdon, China (166-20) 8215555 www.sgsgroup.com.cn 中国・广东・广州高新技术产业开发区科学城科珠路198号 中国・广东・广州市黄埔区开创大道1501号3株101房 (166-20) 8215555 sgs.china@sgs.com



编号 : GZMR250300733001_CN

- 日期 : 2025-04-10
- 页码 : 2 of 4

结果总结:

序号	测试项目	测试方法	结果	结论
1	酸性盐雾(AASS)试	ASTM G85-19 附录	外观等级: 10	/
	验	A1	77元寻级:10	

备注: 合格:达到要求
不合格:未达到要求
/:不下判定

原样照片:





Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document to escope in full, without prior written approval of the Company. Any unauthorized alteration, forgery or fasification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

ロト版(MainPaul) Saine(Distance) Biology Datament Ave, Gargeton, G



编号 : GZMR250300733001_CN

- 日期 : 2025-04-10
- 页码 : 3 of 4

测试项目:酸性盐雾(AASS)试验

样品描述:金属件

测试方法: ASTM G85-19 附录 A1

测试条件:

沉降盐液浓度: (5±1)%NaCl (m/m)

试验箱温度: (35±2)℃

盐雾沉降率: (1.0~2.0)ml/(80cm²·h)

沉降盐液 pH 值 (25℃): 3.1~3.3

暴露时间: 500 小时

测试结果:

样品	外观等级	
1	10	
2	10	
3	10	

备注:

1.外观等级参照 EN ISO 10289: 2001,按破坏面积评定:

破坏面积 A(%)	外观等级
0(无破坏)	10
0 <a≤0.1< td=""><td>9</td></a≤0.1<>	9
0.1 <a≤0.25< td=""><td>8</td></a≤0.25<>	8
0.25 <a≤0.5< td=""><td>7</td></a≤0.5<>	7
0.5 <a≤1.0< td=""><td>6</td></a≤1.0<>	6
1.0 <a≤2.5< td=""><td>5</td></a≤2.5<>	5
2.5 <a≤5.0< td=""><td>4</td></a≤5.0<>	4
5.0 <a≤10< td=""><td>3</td></a≤10<>	3
10 <a≤25< td=""><td>2</td></a≤25<>	2
25 <a≤50< td=""><td>1</td></a≤50<>	1
50 <a< td=""><td>0</td></a<>	0



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-enDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of This document is advised that information contained hereon reflects the Company's findings at the time of its Intervention only and within the limits to Cilent's instructions, if any. The Company's solid the reasonable is the transaction focument is advised that information contained parties to a transaction from exercising all their rights and obligations under the transaction document, forgery or fasification of the company, any unauthorized alteration, forgery or fasification of the company have prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer ronly to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report a certificate, please contact us at telephone: (86-755) 8307 1443, or email: Col.Doccheck@sgs.com").

ロ kh (%, Kabu Red, Sames Ch, Exonnis & Technolog Development/Ave, Qargobo, China Li Rom 110, Balding 3, No. 150, Kaiharag-Aene, Hangu Diaki, Qargobo, Onia (166-20), 8215555 www.sgsgroup.com.cn 中国・广东・广州高新技术产业开发区科学城科珠路198号 中国・广东・广州市黄埔区开创大道1501号3株101房 (166-20), 8215555 sgs.china@sgs.com



编

号	:	GZMR250300733001	CN
---	---	------------------	----

- 日期 : 2025-04-10
- 页码 : 4 of 4

2.样品边缘不纳入评级范围。

测试照片:



设备信息:

设备	型号	设备编号	校准日期	下次校准日期
盐水喷雾试验机	BGD 881/S	GZMR-AG-E331	2024-05-21	2025-05-20

******* 报告结束******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-end-Conditins/Terms-end-Conditions/Terms-end-Conditions/

ロト版(MainPaul) Saine(Distance) Biology Datament Ave, Gargeton, G